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Company Name
Project

Type of sample
Location
Delivery Date
Reporting Date
Reporting No.
Sample No.

CEL

Consulting Engineering Bureau & Leboratorios
Audigh LIS Jelas iS5

: EG CONTRACK

: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
: Soil Embankment -( Upper Embankment )

: St. (499+500) : (500+000)

: 25/05/2023

: 01/06/2023

: 09

: 09

Dear Gentleman,

Attached here with the Soil Embankment -( Upper Embankment )
delivered on 25/05/2023

Materials test

VoA W

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.
Proctor Test according to ASTM D-1557

Note: The sample was brought by the client to our laboratory and the laboratory is not
responsible for the way it is taken

3 El Malek El Afdal Street Mg‘m,o:r

Zamalek, Cairo. a8 lE -

Tel.& Fux : 27367231 - 27363093 TYPIP AT - YYPIVTP) & ouSTh o Gpadd
ACCREDITED www.cel-egypt.com
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Consulting Englneering Burcau & Laboratories
Aswdligt ) &.Jmna’. Jelne OS5

Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment -( Upper Embankment )
Location : St. (499+500) : (500+000)

Delivery Date : 25/05/2023
Reporting Date  : 01/06/2023
Reporting No.  :09

Sample No. : 09
RESULTS OF SIEVE ANALYSIS According to ASTM D-422,
Slz::)ize Passing %

50 100

37.5 96.5

25 82.4

19 76.7

12.50 65.6

9.50 54.4

4.75 48.9

2.36 43.9

2.00 40.6

1.18 38.0

0.600 33.9

0.425 30.7

0.300 24.0

0.150 16.0

3 E1 Malek El Afdal Street Juad A 2 Y

Zamalek, Cairo. ralal - Wl )

Tel.& Fux : 27367231 - 27363093 YVPIF AT « YYPIVIT) o uSDh + Spa0
ACCREDITED .cel ¢.com
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Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment -( Upper Embankment )
Location : St. (499+500) : (500+000)

Delivery Date : 25/05/2023
Reporting Date : 01/06/2023
Reporting No. :09
Sample No. : 09

Materials finer than 75 um (no.200) sieve
by washing ASTM D-1140.

Results
Test
(%)
Percentage of material finer than 13.9
Sieve Size 75 uM  (No.200) :
3
3 El Malek El Afdal Street Juadhr e s
Zamalek, Calro, 328 LE0 - il
Tel.& Fux : 27367231 - 27363093 ] TVPIPAY - TYIIVIT) 5 oS+ Gpadl0
el L www.cel-egypt.com
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Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment -( Upper Embankment )
Location : St. (499+500) : (500+000)

Delivery Date : 25/05/2023
Reporting Date  : 01/06/2023
Reporting No. :09

Sample No. : 09
Resul iquid limi ici
of soils according to ASTM D-4318
Results
Test %)
Liquid Limit NP
Plastic Limit NP
Plasticity Index NP
4
3 El Malek El Afdal Street Juadb e s r
Zamalek, Calro. 38130 - LU 31
Tel & Fax : 27367231 - 27363093 TYrIrAr . Yvyrivrrl lp““#W
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Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment -( Upper Embankment )
Location : St. (499+500) : (500+000)

Delivery Date  : 25/05/2023
Reporting Date : 01/06/2023
Reporting No. :09
Sample No. : 09

oil Classification According to Project Specs (Embankment)

Limits according
TEST Results :
(%) Projects Specs

+ Group Classification (A-1-b) (A-1-a) (A-1-b)
2.00 mm (No.10). 40.6 Max 50 % e
0.425 mm (No. 40). 30.7 Max 30 % Max 50 %
0.075 mm (No. 200). 13.9 Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
I o o0s0visesrinassvmnsnins NP o L
Plasticity IndeX ......ccccvarnrecsacnsnens NP Max 6 % ———

The test results are 92( Comply - o Not Comply) with specifications limits

5

Lusa¥i Elled 5 T
3513 - 2L La 1
| YVPIF AT - TVFIVIT) o uSTR + gpdld
g L www.cel-egypt.com
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Company Name
Project

CEL

Conaulting Engineering Burcawu & Laboratories
A gl SHLETLN Jelne oiSe

: EG CONTRACK
: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Type of sample : Soil Embankment -( Upper Embankment )
Location : St. (499+500) : (500+000)
Delivery Date : 25/05/2023
Reporting Date : 01/06/2023
Reporting No.  : 09
Sample No. : 09
Moisture — Density relation of soil
Test result (Modified proctor test)
ASTM D-1557
216 -
214 -
=202
E 211
E 208
> 206
% 2.04
T 202 -
§ 2
198 -
196 +——— . oL o
4 5 6 7 v 9 10 1
water content %
e Max dry density (gm/cm?®) 12,15
¢ Optimum moisture content % :73
Signature 7M‘ 7
04001 - 037
6
3 El Malek El Afdal Street Juad ¥ L by
Zamalek, Cairo. S alaN - ULy i
Tel.& Fax : 27367231 - 27363093 YYPIPAY - YYPIVIPY & uS 4 Geal]
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Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment - (Upper Embankment)
Location : St. (499+500) : (500+000)

Delivery Date  : 01/06/2023
Reporting Date : 06/06/2023
Reporting No. : 10
Sample No. : 10

Dear Gentleman,

Attached here with the Soil Embankment - (Upper Embankment)
delivered on 01/06/2023

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883

DB W

Note: The sample was brought by the client to our laboratory and the laboratory is not
responsible for the way it is taken

3 El Malek E1 Afdal Street Juadl i S Y
Zamalek, Cairo, ayalar - LU L
Tel.& Fux : 273 . 3 ; =
el & Fux : 27367231 - 2736309 ACCREDITED YYPIr4r - YYrivrr) .‘,..m‘;,_.a,.h
TosmSLAAeANnY www.cel-egypL.com
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Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment - (Upper Embankment)
Location : St. (499+500) : (500+000)

Delivery Date : 01/06/2023
Reporting Date  : 06/06/2023
Reporting No.  :10

Sample No. : 10
RESULT SIEVE SIS According to ASTM D-422.

S"(’:j)i“ Passing %
50 100
37.5 93.6
25 85.1
19 72.1
12.50 59.3
9.50 48.2
4.75 364
2.36 359
2.00 33.7
1.18 30.7
0.600 29.8
0.425 27.1
0.300 203
0.150 15.2

2
3 El Malek El Afdal Street Juadlr ey 3y
mf'%m - 27363093 YVrir-Ar . tVHm 'm:;:él
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Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment - (Upper Embankment)
Location : St. (499+500) : (500+000)

Delivery Date : 01/06/2023
Reporting Date : 06/06/2023
Reporting No. : 10
Sample No. : 10

Materials finer than 75 um (no.200) sieve
by washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 12.5
Sieve Size 75 pM  (No.200)
3

3 E1 Malek EI Afdal Street Juad¥ys sl S r
e T
Tel.& Fux : 27367231 - 27363093 . YYPAPCAY - YYPIVITF) ) ST o+ Gedill
ASENERIED www.cel-egypt.com
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Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment - (Upper Embankment)
Location : St. (499+500) : (500+000)

Delivery Date  : 01/06/2023
Reporting Date  : 06/06/2023
Reporting No. : 10

Sample No. : 10
Resu iquid limit and plastici
ils i T -431
Results
Test (%)
Liquid Limit NP
Plastic Limit NP
Plasticity Index NP

4

3 El Malek EI Afdal Street m Jaaabrauwn sy

Zamslek, Cairo. 5802 - Ao 3

Tel.& Fax : 27367231 - 27363093 | TYPIT AT - TYIPIVIT & S s el
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Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment - (Upper Embankment)
Location : St. (499+500) : (500+000)

Delivery Date : 01/06/2023
Reporting Date : 06/06/2023
Reporting No. :10
Sample No. : 10

Soil Classification According to Project Specs (Embankment)

Limits according

0.075 mm (No. 200).

TEST Results
(%) Projects Specs
» Group Classification (A-1-a) (A-1-a) (A-1-b)
2.00 mm (No.10). 33.7 Max 50 % ——
0.425 mm (No. 40). 27.1 Max 30 % Max 50 %
12.5 Max 15 % Max 15 %

Characteristics of fraction passing 0.425 mm (No.40)

Liquid LMt «evevvrveererresnsnns

PIaSHCIEY IRABY o vevrsnss voconsnsres

NP —— —

NP Max 6 % Max 6 %

The test results are }Ja‘ Comply - o0 Not Comply) with specifications limits

5

3 El Malek El Afdal Street

Zamalek, Cairo,
Tel. & Fax : 27367231 - 27363093
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Company Name

CEL_

Consulting Enginveering Bureau & Laboratorios
At g S BTSN e lae LG5

: EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment - (Upper Embankment)
Location : St. (499+500) : (500+000)
Delivery Date  : 01/06/2023
Reporting Date  : 06/06/2023
Reporting No.  :10
Sample No. : 10
isture — Density relation of so
Test result (Modified proctor test
ASTM D-1557
214
212 |
< zrd
5
E 2.08
B 206 1
£ 204 J
5 |
& 202
5 2
198 !
196 + . —_——— - :
4 5 6 7 i 9 10 11
water content %
e Max dry density (gm/cm?) :2.13
¢ Optimum moisture content % 1 7.1
6
3 El Malck El Afdal Street Juad¥r e S
Zamalek, Cairo. 3sAlaN - e i
Tel.& Fax : 27367231 - 27363093 TYPAPAY = TYPIVIT) ¢ ouSlh o Gedds
www.cel-egypt.com

Scanned with CamScanner


https://v3.camscanner.com/user/download
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Conasuiting Englneering Bureau & Laboratories
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Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment - (Upper Embankment)
Location : St. (499+500) : (500+000)

Delivery Date  : 01/06/2023
Reporting Date : 06/06/2023
Reporting No.  : 10
Sample No. : 10

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
pricuson stress on piston (Mpa)

mm Inch

0.64 0.025 2.64
1.27 0.050 2.84
1.91 0.075 3.04
2.54 0.100 3.37
3.18 0.125 3.80
3.81 0.150 4.06
445 0.175 431
5.08 0.200 4.56
5.71 0.225 4.82
6.35 0.250 5.07

CBR Result Stress (Mpa) CBR %
At 0.1 inch (2.54 mm) St. Value Sample results 49
PeSeratien 6.90 337

Notes :
I- Attached graph shows penetration resistance versus penctration magnitude,
2- The sample was compacted to dry density of 2.13 (gm /em?)
at 7.1 % optimum water content.

7

3 El Malkek El Afdal Street
Zamalek, Cairo.
Tel.& Fax ; 27367231 - 27363093
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Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample  : Soil Embankment - (Upper Embankment)
Location : St. (499+500) : (500+000)
Delivery Date : 01/06/2023
Reporting Date : 06/06/2023
Reporting No. :10
Sample No. : 10
Load Penetration Curve of CBR Test
ASTM D-1883

6.00 —

5.00 '
g I
= 4904 '
£ 3
: |
g 2.00 4 e r s i

3 El Malek EI Afdal Street L TRETTS TR o

Zamalek, Cairo. FaMLEN - ArLe ir

Tel.& Fax : 27367231 - 27363093 TYPATSAY - YYPIVIF) § eSS + Geaddi
e ey www.cel-egypt.com
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Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Prepared Subgrade
Location : St. (500+499) : (500+000)

Delivery Date : 18/07/2023
Reporting Date  : 28/07/2023
Reporting No.  :117
Sample No. : 07

Dear Gentleman,
Attached here with the Prepared Subgrade delivered on  18/07/2023

Materials test

Sieve analysis according to ASTM D-422,
Material finer than sieve No. 200 according ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Proctor test according to ASTM D-1557.

CBR according to ASTM D-1883 _

Los Anglos according to ASTM C-131.

O e

Note: The sample was brought by the client to our laboratory and the laboratory is not
responsible for the way it is taken

1

Juad¥ Lot 2 Y

YYPATAAY & TYPIVIT) 5 oaSID & eail
ACCREDITED wwrw.cel-egypl.com

3 El Malek El Afdal Street
Zamalek, Calro.
Tel.& Fax : 27367231 - 27363093
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CEL

Consulting Engineering Bureau & Laboratorios
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Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Prepared Subgrade
Location : St. (500+499) : (500+000)

Delivery Date  : 18/07/2023
Reporting Date  : 28/07/2023
Reporting No.  : 117

Sample No. : 07
Results of sieve analysis according to ASTM D-422.
Job specification limits
Sleve Size Passing % (ASTM D-422)
(mm)
Min. Max.
125 100 100 100
100 100 90 100
75 100 75 100
50 100 - --
37.5 932 50 100
25 80.8 - 100
19 73.5 20 75
12.5 584 -~ -
9.5 443 15 &0
4.75 28.1 - --
2.00 26.5 0 35
0.425 173 0 -
0.075 10.2 0 12
110
100 -
90
80
70
60
S0
40
30
20
10
0
-10

3 El Malek E Afdal Street
Zamalek, Calro.
Tel.& Fux : 27367231 - 27363093
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Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Type of sample : Prepared Subgrade
Location : St. (500+499) : (500+000)
Delivery Date  : 18/07/2023

Reporting Date  : 28/07/2023

Reporting No.  : 117

Sample No. : 07

Materials finer than 75 um (no.200) sieve
by washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 102
Sieve Size 75 pM  (No.200)
Signa
J -&I-g&.‘.“mx Py ] -
3
3 El Malek El Afdal Street Jadb i sy
Zamalek, Cairo. el . A
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Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Prepared Subgrade
Location : St. (500+499) : (500+000)

Delivery Date  : 18/07/2023
Reporting Date : 28/07/2023
Reporting No.  : 117
Sample No. : 07

R ity i
of soils according to ASTM D-4318
Test R:f/:';ts
Liquid Limit NP
Plastic Limit NP
Plasticity Index NP

3 El Malck El Afdal Street

Zamalek, Calro,
Tel& Fax : 27367231 - 27363093
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Company Name
Project

Type of sample
Location
Delivery Date
Reporting Date
Reporting No.
Sample No.

216
2.14
2.12

21

dry denisty  gm/em? )

2.04
202

CEL

Conaulting Engineering Bureau & Laboratorieos
Pl SIS LETLLY Y e lae LulSe

: EG CONTRACK

: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
: Prepared Subgrade

: St. (500+499) : (500+000)

: 18/07/2023

: 28/07/2023

117

1 07

Moisture — Density relation of soil

Test result (Modified proctor test)
ASTM D-1557

208 |

206 1

i
| - . —
3 4 5 6 7 8 9 10

water content %

¢ Max dry density (gm/cm?) 2,14

¢ Optimum moisture content % : 6.8
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Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Prepared Subgrade
Location : St. (500+499) : (500+000)

Delivery Date : 18/07/2023
Reporting Date  : 28/07/2023
Reporting No.  : 117
Sample No. 107

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
procor stress on piston (Mpa)

mm Inch

0.64 0.025 3.95
1.27 0.050 4.07
1.91 0.075 4.28
2.54 0.100 4.50
3.18 0.125 4.74
3.81 0.150 4.92
4.45 0.175 3.07
5.08 0.200 5.20
5.71 0.225 5.33
6.35 0.250 5.48

CBR Result Stress (Mpa) CBR %
St. Value Sample results
At 0-:, el:::' :li: mm) e = 65.2
Notes :
I- Attached graph shows penetration resistance versus penetration magnitude.
to dry density of 2.14 (gm /cm?)
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Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Prepared Subgrade
Location : St. (500+499) : (500+000)

Delivery Date : 18/07/2023
Reporting Date : 28/07/2023
Reporting No.  : 117
Sample No. 1 07

Load Penetration Curve of CBR Test

ASTM D-1883
6.00
g
2
g
%
&
c
]
§200 - 8 e ;
&
100 4-rseemesndenunn.. )
‘ »
o'w + - —r} C RO WY W I W LT
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Penetration (mm)
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Company:

EG Contrack

Project : Electric express train.
Delivery Date : 17/10/2023

Report Date : 22/10/2023

Sample Id : Prepared subgrade sample 4
Type : Coarse Aggregate

Source : Site

Report No. : 04

RESISTANCE TO DEGRADATION
OF SMALL SIZE AGGREGATE BY ABRASION

AND IMPACT IN LOS ANGELES MACHINE
ASTM C 131

Test Results

Amount of loss by abrasion and impact (%)

27.9
Coarse Aggregate

« According to project specs :

The amount of loss by abrasion and impact for moderate weathering:

e Shall not exceed 40 % (when Subjected to 500 revolutions)
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Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Sub-Ballast
Location : St. (499+500) : (500+000)

Delivery Date  : 02/08/2023
Reporting Date : 12/08/2023
Reporting No.  : 119
Sample No. : 02

Dear Gentleman,
Attached here with the Sub-Ballast delivered on 02/08/2023

Materials test

. Sieve analysis according to ASTM D-422.
. Material finer than sieve No. 200 according ASTM D-1140.

1
2
3. Proctor test according to ASTM D-1557.
4. Los Anglos according to ASTM C-131.

5. Specific Gravity & Absorption according to ASTM C-127 & D 6473.

Note: The sample was brought by the client to our laboratory and the laboratory is not
responsible for the way it is taken
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Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Sub-Ballast
Location : St. (499+500) : (500+000)

Delivery Date  : 02/08/2023
Reporting Date  : 12/08/2023
Reporting No,  :119
Sample No. : 02

Results of sieve analysis according to ASTM D-422.
Job specification Hmits
Sleve am Passing % (ASTM D-422)
— e Max,
63.5 100 100 100
50 100 100 100
38 973 %0 100
25 80.5 55 85
19 713 40 75
12.5 523 = =
9.5 424 26 50
4.75 30.2 15 35
2.00 20.6 9 25
0.425 12.3 3 16
0.075 5.5 0 7

Signature/...... % :
. % 510 @Y NIT L Die A&
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Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Sub-Ballast
Location : St. (499+500) : (500+000)

Delivery Date  : 02/08/2023
Reporting Date  : 12/08/2023
Reporting No.  : 119
Sample No. : 02

Materials finer than 75 um (no.200) sieve

by washing ASTM D-1140.
Results
Test (%)
Percentage of material finer than 55
Sieve Size 75 pM  (No.200)
Y - A—
y 4 4 ..;..5:\:.1»;..'- LIVF VRN
Signature /........ 255 = !
DUT-00% - BT it Ay
e L = RN g 2D s G B
"-..,,h_<- _..“’._.‘,a"" 3
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Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Type of sample : Sub-Ballast

Location : St. (499+500) : (500+000)
Delivery Date  : 02/08/2023

Reporting Date : 12/08/2023

Reporting No.  : 119

Sample No. : 02
Moisture - Dogsit relati f soil
t result ified proctor test
A -1557

dry denisty { gm/cm? )

2.08 -
2.06 |
208 ——3 — ISR R A N §2 3% = i
3 4 5 6 7 8 10
water content %
e Max dry density (gm/cm?®) :2.16
¢ Optimum moisture content % :6.3
y ot A ATl ik aglila
Signature / L........ 555 ol Pt ,
PITLAM AT paidan
P n b 250y .,:ﬂy’
oY
4
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Company Name : EG CONTRACK

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Sub-Ballast
Location : St. (499+500) : (500+000)

Delivery Date  : 02/08/2023
Reporting Date  : 12/08/2023
Reporting No. : 119
Sample No. : 02

Results of Specific Gravity and Absorption
of Course Aggregate

ASTM C127 & D 6473

Test Results

Bulk Specific Gravity (OD) 2.52

Bulk Specific Gravity (SSD) 2.63

Apparent Specific Gravity. 2.82

Absorption % 4.21

Note:
¢ (OD) Refer to Oven Dry.
e (SSD) Refer to Saturated Surface Dry.
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Company:

EG Contrack

Project : Electric express train.
Delivery Date : 28/10/2023

Report Date : 06/11/2023

Sample Id : Sub Ballast sample 3
Type : Coarse Aggregate
Source : Site

Report No, 103

TION
OF SMALL SIZE _AGGREGA

AND IMPACT IN LOS ANGELES MACHINE
ASTM C 131

Test Results

Amount of loss by abrasion and impact (%)

25.8
Coarse Aggregate

e din t specs :

The amount of loss by abrasion and impact for moderate weathering:
hen Subjected to 500 revolutions)

- 'O Not Comply) with Spec. Limits

|
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